The Future of Snow P.O. Box 78

Removal is Behind You! BLOOMFIELD, IA 52537
§N WM%N PH: 888-766-6267
N WEPLOW.. Fax: 641-664-3438

Installation
Instructions

Models: 70+SC, 80+SC

READ BEFORE INSTALLATION!

Instructions in the manual supersede all editions published at an earlier date.
Snowman Snowplow, Inc. reserves the right, under its continuing product improvement program,
to change construction or design details, specifications and prices without notice or without
incurring any obligation.

7/1/2009



IMPORTANT! GENERAL INFORMATION:

. . CAUTION: Always disconnect
This manval contains step-by-step battery prior to installation.
instructions for proper installation of

the SNOWMAN model SC snowplows. Check contents of shipment

against the parts list to
Please read manual carefully before determine all are correct and
assembling plow, and follow incloded.

recommendations given.
When ordering parts, furnish

IF FURTHER ASSISTANCE IS model number of plow, part

NEEDED, CALL 888-766-6267 number, name and description.
This is u safoty alort SAFETY PRECAUTIONS should be
symbol. It alerts an used when power unit is IN
SPRERBY 1 MoVt OPERATION and plow is in ANY
concerning personal POSITION. LOWER plow to ground

safety when vehicle is PARKED.
Always observe and heed A Remove plow when not in use.
these symbols and

instructions fo prevent serious

- For optional joystick controller —
injury to yourself or others. ﬁ always SWITCH THE REMOTE

CONTROL TO “OFF” before
unhooking from plow, and when
the plow is not in use.

TOOLS NEEDED FOR SNOWMAN
MODEL SC SNOWPLOW INSTALLATION

WRENCHES: DRILL BITS: SIDE CUTTERS
7/16" 3/8" DRILL
1/2" 11/16” 3/8” NUT DRIVER
9/16”
5/8"
11/1”
3/4"
15/16"
1-1/2”




PLOW ASSEMBLY FOR MODELS 70+SC, 80+SC

1) (C4003-77; C4005-8°) 8) (E3001PF and E3001PFN) Pump
Carbon steel cutting edge flow control and nipple

2) (X11051) %7x2” Carriage bolt 9) Jack mount (JAQOIL — 15” jack
(9-model 70+SC; 10-model 80+SC) provided not shown)

3) (X11007) 5/8”x4” bolt (4) 10) (X11031) 5/8”x3%” Hitch pin (1)

4) (T9001) Spring (4) 11) (TM101) T - hitch mount

5) (X11021) 5/8”x6%” Eye bolt (4) 12) (X11042) 1”x4” Bolt (2)

6) (X11005) 1%”x3%” Bolt (4) 13) (H2002R) Cylinder - 2”x27x8" (1)

7) (U6001SC) Upper arm 14) (X11003) 1%” x1%” Bolt (8)

-2

15) (X11001) 5/16 ”x1%” Bolt (8)

16) (R1000) Rubber cutting edge - 14” (2)
17) (A5002SCO3L/R) Box wing (2)

18) (L7003; R8003) Lower arms (2)

19) (SM-DB1374A) 4.0 Hyd. power unit



PARTS LIST: 70+SC

PARTS LIST: 80+SC

File: Parts List-SC(M700103)8/15/2009

REF PART DESCRIPTION ary' | ary | REF|] PART DESCRIPTION ary | ary
NO | NUMBER B/O | NO | NUMBER BIO
M700103R/Y |7 Ft.12 ga. Moldboard 1 M800103 R/Y |8 Ft.12 ga. Moldboard 1
1 |C4003 |7 Ft. carbon steel cutting edge 11 | 1 [c4005 8 Ft. carbon steel cutting edge 1
2 |X11081  |1/2'x2" Carriage bolt 81 2 |X11051  [1/2'x2" Carriage bolt i 0
[X11018 — [1/2" Lock nut e 1 xos [ Lokt w0
18 [L70038 |Standard lower left arm R 18 [L7003 ~ |Standard lower leftarm | 1 |
18 [RBO03 Standard lower right arm I 18 |R8003 ~  |[Standardlowerrightarm | 1 [
| 37|X{1007  [5@%AYBot N A XM1007 T |A8x4 Boit R T
~|xi03  [58"Locknut 2 | [X11035 578" Lock nut” S -
|4 [t9001 — |Spring 4 4 |T9001 Sprlng o o 4|
|5 [XT1021 |5/8"B-3/4" Eye bolt (2 nut) 4 5 [xA1021 5/8"x6-3/4" Eye bolt (2 nut) 4
"""""""" X11039  [5/8" Structural washer [ 6 | X11039  [6/8" Structural washer s
11 |TM101 SC T-hitch mount 1 11 [TM101 SC T-hitch mount 1
7 |Us001SC ~ |SCUpperams | 1 7 |UBO0TSC  |SCUpperams ¢
37[X11007 |- 5/8'x4" Bolt - 2 3 |X11007 |- 5/8"d4" Bolt 2
[ |X11039 |+ 5/8" Structural washer 2 X11039 «5/8" Structural washer i
T IX11035 [« 5/8" Lock nut - 2 | |l |x11035 |58 Locknut E
6 |X11005 [+ 1/2'x3-1/2" Bolt o 4 6 [X11005 |+ 1/2'x3-1/2" Bolt - ) 4 |
X11038 [+ 1/2" Structural washer 4 |X11038 |- 1/2" Structural washer | 4 |
T Ixti018 |+ 1@Locknut | 4 ~[X11018 + 112" Lock nut B | 4
10 |X11031 |+ 5/8"x3-1/2" Hitch pin L[] 0 X103 B8*X3-12 Hitch pin 1T 1 .
- |scfooi s Safety Chan 11 ~|sctoo1t  [+SafefyChan |74
~|AB006 |+ Flag/Pr. (includes 2 S-hooks) kD " |A5006 |« Flag/Pr. {includes 2 S-hooks) 1
« All of the above indented items included in bag # 1 + All of the above indented items included in bag # 1
19 |SM-DB1374A [4.0 Hydraulic power unit 1 19 |SM-DB1374A |4.0 Hydraulic power unit 1
~ |H2003 ~ |Hydraulic hoses (36") a 2 ©|H2003  |Hydraulic hoses (36") T2 1
~ " [PC001 | Vinyl power unit cover 1 [ PCO01  |Vinyl power unit cover Ty
~ |ET3002CS  [2-way up/down toggle controller w/3'lead | 1 ~ |ET3002CS  [2-way up/down toggle controller w/3' lead | 1 |
X11002 + 3/8"x1" Bolt S |~ [X11002 * 3/8"x1" Bolt I
|X11055 |- 3/8"x3-1/2" Bolt 1 X11055 |- 3/8"x3-1/2" Bolt I
~ [X11022 |+ 3/8" Lock washer R ~|X11022 |+ 3/8" Lock washer 2
| [H2004 +9/16" Boss swivel fiting T2 ~|H2004 |+ 9/16" Boss swivel fitting "2 1
|8 |E3001PF |+ Pump flow control 1 B 8 |E3001PF |+ Pump flow control i .
8 |E3001PFN |+ Pump flow nipple I 8 |E3001PFN_ | Pump flow nipple 1
new [HRVKO9 |* Relief valve kit B 11 || new[HRVKO9 — |*Reliefvavekit 1]
13 [H2002R Cylinder (2'x2"x8") 1 13 [H2002R Cylinder (2'x2"x8") 1
© |H2006 |- 3/8" Standard swwef ﬂﬁmg o 2 | || |H2006 — |-3/8"Standard swivel fitng | 2 i
12 [X11042 * 1"x4" Bolt N 2 12 [X11042 — |*1"4"Bolt 1 2]
X11043 — |+1"Locknut — 2 x4 + 1" Lock nuf 2
i+ All of the above indented items included in bag # 2 + All of the above indented items included in bag # 2
EH4002 25 Ft. vehicle hamess 1 EH4002 25 F{. vehicle harness 1
~ |EH4001 |3 Ft pumphamess | 1 EH4001 ﬁfﬁﬁf@harness ’ 1
~ |E3005 |2 Ft. battery cable 1 o E3005 " |2 Ft. battery cz cabfe 1 T
] E3WNR7 |+ Solenoid I T B ~ |E3003WR |+ Solenoid o R
~ |E3006A |- 1/4'x3/4"Bolt 21 ~ |E3006A |+ 1/4"x3/4" Bolt Sl
~ |E3006D |+ 14" Locknut - 21 E3006D |- 1M4"Locknut 2
~ |E3008 | Dielectric grease N ~ |E3009 | Dielectric grease I Al
H2007 |- Cable ties 12 - |H2007 * Cable ties 2]
« All of the above indented items included in bag # 3 + All of the above indented items included in bag # 3
17 [AS0025C03  |Left & right 03SC box wing (red/yellow) 1 ea. 17 |AB002SC0O3 |Left & right 03SC box wing (red/yellow) 1ea
16 [R1000  [Rubber cutting edge (14") | 2] | 16 |R1000  [Rubbercuffing edge (14") 1 2
14 [X11003 + 1/2'x1-3/4" Bolt 1 8 | || 14 [XT1003  |1/2'x1-3/4"Bolt 8
X11038 |- 1/2"Structuralwasher [ 8 | || [x11038 — |+ 1/2" Structural washer o 8 |
T X101 e 42" Lock nut - 8 O x1018 2 Locknut 0 T T T[T -
15 |X11001 5A6'x1-1/2"Bolt s | 15 [XAdo0T « 5/16"x1-1/2" Bolt 8 |
X11036 [+ 5/16” Lock nut 8 | || [X11036 |- 5/6"Locknut o 8 |
© [xd1o11 [« 516" Oversized washer 8 - ~IX11011 |+ 5/16" Oversized washer 8|
* ATt the above Indented ftems included i bag # & + Allof The above indented fiems ncluded in bag # 4
9 [JACOTL 15" Jack (standard) 1 9 [JAOOTL 15" Jack (standard) 1
~ |JAGOTS 10" Jack {optional) 1 1 11 |sAvois 10" Jack {optional) - -
) - ~ Ref. No. refg@__t_q__c_igqyying, Pg. 2, installation instructions. L -
Qty. represents no. of parts required for each plow
3



IMPORTANT:
This manval contains
step-by-step instructions
for proper installation of the SNOWMAN
model SC snowplows.
Please read manual carefully
before assembling plow, and follow
recommendations given.

IF FURTHER ASSISTANCE IS NEEDED,
CALL 888-766-6267.

SNOWMAN MODELS
70+SC, 80+SC
INSTALLATION INSTRUCTIONS

Bolts should be a finger tight until
instructed to tighten. Use standard
methods and practices when attaching
snowplow.

IMPORTANT: PRIOR TO INSTALLING THE
SNOWMAN PLOW ON THE VEHICLE:

° Inspect the existing hitch and
frame for cracks and other defects
that could weaken the hitch of
frame. If cracks or defects are
discovered in the hitch, it must be
replaced before mounting the
Snowman plow.

Check the bolts that were used in
mounting the hitch. Snowman
recommends using Loctite and lock
nuts on grade 8 bolts to assure
maximum strength.

Check the tongue weight rating of

the existing hitch to verify that it
meets Snowman minimum
requirements:

70+SC ~ class 4, TW rating no less
than 750# (or class 5, TW 1000#
with extension wings); 80+SC —
class 5, TW rating no less then
1000#.

Installing Power Unit/Pump
Harness:

1.

Apply Neversieze or grease the 2”
square extension on the T-hitch
mount. This will assure easy on/off

when hooking up to or unhooking
form the vehicle.

. [Insert the T-hitch mount into the

center tube on the hitch and fasten
with one 5/8” hitch pin.

. Standing at the rear of the vehicle,

set the power unit on the T-hitch
mount, running it lengthwise with
the bumper, with the reservoir to
the right (passenger side of the
vehicle), and the motor to the left
(driver's side of the vehicle).

. Locate the black (-) cable on the 3

ft. pump harness. Place one 3/8”
lock washer on one of the 3/8"x1”
bolts provided. Insert the bolt
through the eyelet at the end of the
cable. Screw the bolt up through
one of the mounting holes on the T-
hitch mount and into the
corresponding hole on the bottom
of the power unit.

. Place the second 3/8” lock washer

on the remaining 3/8"x1” bolt.
Screw the bolt up through the
second mounting hole in the T-hitch
mount and into the corresponding
hole on the power unit.

IMPORTANT: Care should be taken to
avoid over tightening, which covld break
the alvminum pump hosing.

6. Locate the red (+) cable on the 3 ft.
pump harness. Connect the eyelet
at the end of the red cable to the
1/4" post located on the top left
side of the power unit motor to
supply power to the power unit.

7. lLocate the small orange wire at the
end of the pump harness. Connect
it to the lead off the center lift coil
on the pump. Disregard the




remaining red and green wires at
the end of the harness.

. Attach two 9/16" hoss O-ring
swivels to the oil ports on the
pump being careful not to over

tighten.

Fill the reservoir 3/4 full (normal
operating level) with “John Deere
Low Viscosity Hy-gard” hydraulic
oil (approx. 3 gts). Another oil of
equal weight may be substituted
for Hy-gard, or whatever is
recommended for your front plow
will work.

¢ ~-®

outlet underneath the cab and

_ towards the front. If there is no

CAUTION: Keep cable away from any
wear points or heat,

IMPORTANT: Snowman Snowplow,
Inc. recommends “John Deere Low
Viscosity Hy-gard” hydravlic oil.

Installing Vehicle Harness:

1. Locate the cable ends of the
harness that will connect to the
battery and cab remote control.
Tape the cables together with
electrical tape for easier
installation,

2. Beginning at the back of the
vehicle, decide on where you
want to start installing the
harness (i.e. run it through a
plug in the bumper, or between
the bumper and the vehicle.)

3. Using the cable ends that you
taped together as the lead end,
run the harness along the
vehicle's frame channel from
the back of the vehicle to the
front, ending up at the battery.
Untape the cables.

4. Run the harness remote cord
through an outlet in the
firewall of the cab. Look for an

existing outlet, a hole can be
drilled through the firewall.
CAUTION: Make sure there
are no wires or hidden
objects in the area you will
be drilling through. Connect
the remote cord to the remofe
control in the cab.

Run the fused wire to a spare
fuse spade in the fuse panel so
that it is connected live when
the vehicle ignition is on. When
the vehicle ignition is turned
off, the remote should be dead.

IMPORTANT: Regular cleaning, re-
greasing (vsing dielectric grease) and
sealing of all connections is necessary
fo maintain correct grovnding and
amp flow for optimvm operating
performance of the vnif.

Solenoid Installation:

1.

Locate a metal area under the
hood of the vehicle on the
inside of the fender to mount
the solenoid. The location must
be within 2 feet of the positive
post on the battery.

Drill two 5/16” holes at this
location.

Using the two 1/4"x3/4" holis
and two 1/4" lock nuts, mount
the solenoid in a vertical




position with the solenoid cap
pointing down.

Connect one end of the 2 ft.
battery cable to the solenoid
post located on the side of the
solenoid that is pointing
towards the front of the
vehicle. DO NOT CONNECT

THE CABLE TO THE BATTERY
AT THIS TIME.

Connect the ground cable of the
25 fi. vehicle harness cables to
the (-) negative post on the
battery. Connect the (+)
positive (or hot power cable) to
the solenoid post located on the
side of the solenoid that is
pointing towards the rear of
the vehicle.

Locate the brown wire with a
3/8" eyelet on the end that
splits out of the harness, and
connect it to the small post on
top of the solenoid.

Gather up excess vehicle
harness cable length and
secure it with cable ties at this
location away from heat and
wear points.

Plug the 3 ft. lead from the
pump into the vehicle harness
at the bumper.

Assembling the Plow:

If not preassembled, bolt the
carbon steel cutting edge to the
moldboard using the nine
1/2"x3-1/2" carriage bolis
and nine 1/2" lock nuts for the
70+SC, 10 of each for the
80+SC.

2. If not preassembled, bolt the
left lower arm and the right
lower arm to the moldboard
using two 5/8"x4" holts, two
5/8" structural washers and
two 5/8" lock nuts. Note: Left
and right long lower arms are
required for vehicles with beds
over 34" in height.

IMPORTANT: 7he left lower arm and
the right lower arm must be mounted so
that the long sides of the spring mounts
are pointing towards each other, or the
two inner springs will not clear.

3. Attach the upper arm assembly
fo the lower arms using four
1/2"%3-1/2" bolts, four 1/2”
structural washers and four
1/2” washers and four 1/2”
lock nuts,

4. Connect the upper arms to the
T-hitch mount with the two
5/8” bolis, tow 5/8” structural
washers and two 5/8" lock
nuts provided. CAUTION: DO
NOT OVERTIGHTEN. (#irch
pins may be vsed instead of
the 5/8"x4" bolts if preferred.
Snowman does not provide the
hirch pins.)

5. If not preassembled, hook the
four springs to the spring
mounts located on the lower
arms. Hook the other end of
the springs to the four 5/8"x6-
3/4" eyebolts provided. Thread
one nut on each eyebolt. Insert
the eyebolts into the four
spring mounts located along
the top lip of the moldboard.
Place a 5/8" structural washer
and the second nut on each
eyebolt and tighten down.




Installing Cylinder, Hoses and Relief
Valve Kit:

o —-=

CAUTION: 7o avoid possible
damage fto the cylinder, do not
over tighten nufs.

. With the adjustable end of the

cylinder pointed away from the
truck, fasten the front end of the
cylinder to the center of the T-hitch
mount using one 1"x 4" bolt and
one 1" lock nut.

Place the two 3/8” standard swivel
fittings provided, in the oil ports
located at each end of the cylinder
(outlets facing each other).

Pull the adjustable end of the
cylinder out and fasten it to the
upper arm assembly using one
1"x4" bolt and one 1" lock nut.

REFERRING TO PICTURE: Attach the
tee fitting to the flow
control(4b)Connect the nipple end
of the flow control to the fitting on
the pump that is located closest to
the truck (4a). Attach one of the
36" hoses that are provided, fo the
tee fitting (4c). Run the hose down
over the front side of the pump (the
side next to the truck) keeping it
tight against the reservoir. Pull the
hose under the pump and over the
cylinder. Attach the hose to the
fitting located on the front end of
the cylinder, the end closest to the
truck.

5. REFERRING TO PICTURE: Connect
the tee fitting that is already
attached to the relief valve to the
swivel fitting (5a). Attach the
second 36" hose to the tee fitting
as shown (5a). Run the hose down
over the front side of the pump.
Attach it to the second fitting
located on the adjustable end of
the cylinder.

6. The hoses will loop out slightly
towards the driver's side of the
vehicle when the plow is in the
lowered position.

7. Place storage/mounting jack
horizontally on the T-hitch mount
and fasten with the 9/16” pin
provided. (To preserve the
appearance and condition, of the
jack you may remove it from the
unit when in transit of when the
plow is in use.)

System Check-out:

1. Tighten all bolts, hoses and fittings
using sfandard methods and
practices.




2. Attach the loose end of the 2 ft.
battery cable to the (+) positive on
the truck battery.

3. Check to see that all bystanders are

a safe distance from the plow to
avoid possible injury.

4. Raise the plow to its maximum
height, and then lower the plow
until the cylinder ram is fully
retracted.

5. Check the oil level in reservoir. Qil
may have to be added as air is
removed. Reservoir level should be
approximately 1/4 full with the

plow raised to its maximum height,

and 3/4 full when completely
down.

6. Repeat step #4 until all air is
removed. Check oil level in
reservoir each time step #4 is
repeated.

7. Place the vinyl power unit cover on
the power unit beginning at the

reservoir end and working it across

and down over the motor end.

8. The flow control is adjustable. To
speed the plow up, loosen the set
screw and furn the knob counter
clockwise to attain the desired
speed, and then re-tighten set
screw. To slow the plow down,
loosen the set screw and turn the
knob clockwise to attain desired
speed, and then re-tighten set
screw.

CORRECT INSTALLATION IS

IMPORTANT!

With full 1,450 Ibs. of pump pressure
applied, the cutting edge of the plow
should be at a 90 degree angle with the
shop floor. Correct angle is achieved by
adjusting the standard lower arms (or
long lower arms for trucks with life kits,
or with receiver hitches mounted 22" and

above).

Box Wings and Extension Wings:

With full down pressure applied to
the plow, mount the wings to the
moldboard with the eight 12"x1-
3/4” bolts, eight 2" structural
washers and eight 2" lock nuts
provided. (Same bolts, washers
and nuts are used for both styles of
wings.)

Attachment of the rubber cutting
edge to each wing will require four
5/16"x1-1/2" bolts, four 5/16"
oversized washers and four 5/16"
lock nuts for each wing. (Same
bolts, washers and lock nuts are
used for both styles of wings.)

Place the rubber cutting edge
against the steel wing and use the
wing holes for the drilling pattern.
Place the oversized washers on the
bolts. Use 5/16" drill bit and an
air impact wrench to thread the
bolts through the rubber cutting

edge.

Nofte: the only difference in the
installation of the box wing and the
extension wing is the placement of the
rubber cutting edge. On the box
wing, the rvbber cutting edge is
mounted on the ovtside of the steel
wing just overlapping the steel cutfing
edge. On the extension wing, the
rubber cutting edge is mouvnted on the
inside of the steel wing just overlapping
the steel cutting edge.

Safety Chain:

Drape the safety chain over the lift
cylinder.




2. Bring the ends of the chain under
the T-mount and hook them in the
holes on the hitch (located on each
side of the 2" receiver tube).

3. Gaother the 2 sides of the chain
together under the cylinder and
fasten with a cable tie.

VERY IMPORTANT!!!
SWITCH THE REMOTE CONTROL TO “OFF”
(For optional joystick controller)

®  When the plow is not in use

°  When unhooking the plow (after plow
has been lowered to the ground)

°  When the plow is in storage




TROUBLE SHOOTING

PROBLEM POSSIBLE CAUSE REMEDY
Plow will not raise (will not lower) 1) Disconnected harness cable 1) Connect harness plug-in
No sound at motor 2) Corroded contracts at harness plug-in | 2) Clean & apply dielectric grease
3) Corroded eyelets at pump 3) Clean & apply dielectric grease
4) Corroded eyelets at haitery 4) Clean & apply dieleciric grease
5) If breaker fuse has been installed, 5) Check for bare or exposed wire
possibly blown breaker & repuir, replace fuse
Plow will not raise (will not lower) 1) Corroded contacts at harness plug-in | 1) Take apart, clean & apply
Solenoid clicks dielectric grease
2) Corroded eyelets at pump 2} Take apart, clean & apply
dielectric grease
3) Corroded eyelets at battery 3) Take apart, clean & apply
dielectric grease
Plow descends in jerking motion 1) Incorrect flow control setting 1) Loosen the flow control set
screw, adjust the flow until plow
operates properly then reset the
set screw.
2) 0il weight is too light 2) Replace with John Deere Low
Viscosity Hy-Gard Hydraulic Oil
3) Air in system (see pg. 4)

3) Remove air by raising the plow
to its maximum height, then
lower the plow until the cylinder

4) Possible internal bypassing in ram is fully retracted; repeat
cylinder until all the air is removed

4) Replace cylinder

Plow descends to fast or slams down | 1) Incorrect flow control setting 1) Lloosen the flow control set
screw. Adjust the flow until plow
operates properly then reset the
set screw

2) Oil weight in too light 2) Replace with John Deere Low
Viscosity Hy-Gard Hydraulic Oil
3) Airin system (see pg. 4)

3) Remove air by raising the plow
to its maximum height, then
lower the plow until the cylinder
ram is fully retracted; repeat
until all the air is removed

Plow lowers and/or raises too slow | 1) Incorrect flow control setting 1) Loosen the flow control set
screw, adjust the flow until plow
operates properly then reset the
sef screw

2) Incorrect fluid being used 2) Flush& replace with John Deere
Low Viscosity Hy-Gard Hydraulic
0Oil (see pg. 4)

3) Fitting is restricted 3) Remove fitting, clean, replace &

test; if necessary, repeat until
system is flushed clean




Plow will nof apply correct down
pressure

1) Incorrect flow pressure

1) Remove the nut cup witha 1-
1/16” end wrench. Using a straight
screwdriver, turn clockwise for more
pressure, counter clockwise for less
pressure




¥, ] 00-2028~ 16 5

CAOAGOT HOWN MR 26 9L lved  CRUEMIO OL
OFRoTS WM OO0 RONGAYSIN D0 LoH TWHE GRY
RS o RNV G 4D AUDUONS K] Bl D ML

OO F WrF W B ®

‘SIHON N Sy SNOIdHEra
‘QALID3LS IVAMIHID SETTHIY
BOU ¥ 00

ane] 18 roeal00/02/ L0y THS "ONIMYHAO TIWOS TON 00 | ™ onoemmme o™
NMOO—dN ¥3MOd 10YINOD MIUSAQE
NVWMONS 04 SSINHYH ONIHIM N
Toxjuo) umop/dn Ismod - WAZOQEX
TVNOILJO
30V4 Nid
LY ONIMOOT
M3IA ONF
O==- SV
,8/1- /T ,mlP\
._ﬂ..,.tulltt.:.l:r{r:uJ. LV AV Vrn
1 § -
| uotanwon ; 271 Jd+ .8t
i 1Iv SNMoOT
i 43K oM
1 (1) =6
_ TRGUE Y/N V/N v/ V/N [
m ale m“; MNW = e mﬁu M%\u &z <mz «wz 8
) B B7T- L4/ B Y/N V/N ¥/N 3
|t U § e \ QIONITOS JMnd | NMOYE | SLHM | NMONg |6
T d B/~ A+ L2/ 8 V014 \aaws/BoTes | NJJH9 [ N3AE9 S
v/N V/N Y/N /N ¥
Mo o] NI T NG99 T ¢ v/N /N ¥/N /N £
v/N V/N v/ V/N z
+ AZL ANy MVIE_ [ yovie Z FRZT ETART 5 o=
OION3I0S JiNd | NMDHG ETEEN NMONg I i A8 AV i
NOILONNG |28 %000 ans(if 300 sas| HOI0D | # Nid NOLLONNS {2 dowo snsii# wowa sns| ¥OT00 | # Nid
oo/0z/colwWs] — ISVAI3E_TALN — v
g P # woa HOLRIISIG W07 b OINON@I _\mw
oy
5 14 ] C , [

26



€2e5L0ZL MOV Od-vloo-d
L645L0OZL HOVd Od-6980-d
B8LEBOZL MOVd HL-SLLlL-d

OTFO0L |

&\ «00'TF,BE9T

ri

/

I 1a0FH3 avest| o
3 Ay o au) [ 4 :
" =W
b esemorad ] Meat] X | B0 1L O Uz
/N (94-2015-d) ©3-8000-Dat S eI i e Yo T Tt 14 v
(ewassi-d) SO NaraONS | AL B Y—— TWVIETLL 00V RGN Livd @y | 9
ssauxiey dund ,£ - [QOYHA |T] E=n) W WA @Y | €
- E =] m
240 | 39vd Id-LiooodDd
anw-Lzso-d 40 g10W
dVO H3IHLYIM
dl+relL-0d o; Movig ‘Ld9 ‘vagt
HM-8091-Dd
h JONYHO HM-8£81-Dd
Id-1L000Dd [ N33¥9 umsielDd
QnN-0290-d 40 a1aw
a34 ¥M-g8aL-0Dd
gN-0200-d
TVIMILYW Qlvyd
Py
m wo
= > =
% m m oo ta e e %%
- B AR R
o B e KA RKS
m m = §s\\\§ﬁm¢mnmum.u&&&..
m £
! «007¥.05Z2

YL0IE0-Dd ‘FONVHO HMBESL-DJ LI
HI-0LE0-Dd 'NITHD YMSLaL-Dd 8
HLI0LECDd 'Q3Y WM-89a1-Dd 9
H1-9090-0d '3y VS-$004#-Dd 2
H1-8090-0Dd ‘MOV18 VS+00+-Dd L

034 DAd OO 048" DB SZ/EE)L WO ¥

HM-200+0d

A18 OAd Q0 048" DE S2EEL YO ¥
dM-Loovod

IYNINYEEL ONIY 90 -d09092Y

H1l-8100-0d

27




Z00FH3

TYNINYIL DONIY 90%-d09092Y
d1-8L00-Dd

24 SMA-94-5000-0d U DL BA-2I0r0d O B 0L SA-Tord
W O a2 Cory wa | ¢
(94-€015-d) 93-5000-0d p— %ﬂ m&& i S B SO T B el
{10-9951-d) SETNUYH NYWMONS_ oN mﬁzﬁmﬁ T /B OO Livd (0¥ | 2
§S9UIrH STOFYsA ,57 - ZOOWHH ~ |T v/ T 1V | €
E | Kkl
ZEBLOZSZ dNY
-/89€0-
z40 | 39vd L g
MOV18 LdD 'YOsL
HM-E08L-Dd
9ONO1 .00°02
_ Hi-0le0-Dd n__.mw AIVIE Yoe)
H1-¥810-d
3SN4 MHE9L0-Dd
ONMdS MH-ESLO-Dd
dvd3snd Od-lzkt-d 1HM LdD 'vosgL £
AQO8 38Nd 0d-0Z¥0-d NMOXE _n_:nwmu _<Mvm_. g
&+ 10000d AN-0200-d JONYHO _nEw ”<wE ]
QN-1290-d 40 a1oW 24140000 TYINILYW QlvyE N33UO 'LdD 'vO8L £
QN-0Z80-4 40 TTON ONQT 00'8 Q34 '1d9 'vosl ¢
/ %OV18 'vost MOV8 '1dD ‘voal |
LN
0o OIS 000E 00 TE.007E
=z
&8 \\ .
3 M clole)
oz ©]0]
= = ). 87 ¢ — elele
g
.LT.\\I/L i ]
JO0TF,00692 » s
L1 ai005'0 L )
w,\. ._m.nﬂmn,ﬂm
318 OAd 0O OLE" OB 52/68t VO «\m 6
B & HM-L00FOd = 2 20L4-60-20 X3TOW W.L-$8.0-d
Hi-+vzk 9 = L, L 3
od ‘3 _zéo YM-8E8L-Dd Lt o & ¥601-50£0 X31OW Dd-£900-d
HL$PZL-Dd 'NITHUD uMSIEL-Dd 8 =
HI++Z1-Dd '03Y UM-2981-Dd S Q34 OAd O DLE 08 SZ/EEL VO e‘\ =
Y1-/080-Dd '03Y VS-Z00¥-Dd T HAEOUFDd
¥1-2090-Dd 'MOVIE VS-£00+-0d | \
) g BNOT .00'SH ‘NMOYE ;631_

LBPLYEZ DAY H1-6/20d |

28




ET3002CS 2-way up/down toggle controller

up
greean - ;- white
(check A | G (pump)
valve)
LD
L .
0|
white
DOWN
(pump)
black
{power)

29




